
 

 

 

 

 

 

 
 

 

 

 

 

Village of Romeoville 
Phosphorus Removal 
Feasibility Study 
 

 

 

 

 

 

 

Submitted: February 26, 2021 

REL Project Number: 17-R0299 

 
 
 
 
 
 



 

 i 

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

Village of Romeoville 
 

Table of Contents 
1.0 Background Information .................................................................................. 1 
 1.1 Purpose ....................................................................................................... 1 
 1.2 Location ....................................................................................................... 1 
 1.3 Population and Utility Accounts ................................................................. 1 
2.0 Wastewater Treatment Facility........................................................................ 2 
 2.1 System Overview ........................................................................................ 2 
 2.2 NPDES Permit Parameters .......................................................................... 2 
3.0 Phosphorus ..................................................................................................... 4 
 3.1 Total Phosphorus ........................................................................................ 4 
 3.2 Chemical Phosphorus Removal (CPR) Overview......................................... 5 
 3.3 Biological Phosphorus Removal (BPR) Overview ........................................ 5 
 3.4 Influent Characterization ............................................................................ 6 
4.0 Chemical Phosphorus Removal ........................................................................ 8 
 4.1 System Considerations ................................................................................ 8 
 4.2 CPR for Total Phosphorus Discharge Limit, 0.5 mg/L ................................. 8 
 4.3 Cost Evaluation, CPR to 0.5 mg/L .............................................................. 10 
 4.4 CPR for Total Phosphorus Discharge Limit, 0.1 mg/L ............................... 12 
 4.5 Cost Evaluation, CPR to 0.1 mg/L .............................................................. 15 
5.0 Biological Phosphorus Removal ..................................................................... 17 
 5.1 System Considerations .............................................................................. 17 
 5.2 BPR for Total Phosphorus Discharge Limit, 0.5 mg/L ............................... 17 
 5.3 Cost Evaluation, BPR to 0.5 mg/L .............................................................. 18 
 5.4 BPR for Total Phosphorus Discharge Limit, 0.1 mg/L ............................... 20 
 5.5 Cost Evaluation, BPR to 0.1 mg/L .............................................................. 22 
6.0 Timeframe .................................................................................................... 24 
 6.1 NPDES Permit Status ................................................................................. 24 
 6.2 Planning, Design, and Construction .......................................................... 24 



 

 ii 

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

Tables 
 
TABLE 1: cBOD5 & SUSPENDED SOLIDS DISCHARGE LIMITS AT DAF = 7.5 MGD 3 

TABLE 2: NITROGEN & PHOSPHORUS DISCHARGE LIMITS AT DAF = 7.5 MGD 3 

TABLE 3: RECOMMENDED EBPR RATIOS 6 

TABLE 4: ACTUAL MONTHLY AND DESIGN POLLUTANT PARAMETERS 6 

TABLE 5: ACTUAL DAILY AVERAGE POLLUTANT PARAMETERS 7 

TABLE 6: INFLUENT PHOSPHORUS RATIOS 7 

TABLE 7: CPR TO 0.5 mg/L TP – CAPITAL IMPROVEMENTS PROBABLE COST 10 

TABLE 8: CPR TO 0.5 mg/L TP – ANNUAL O&M PROBABLE COSTS 11 

TABLE 9: CPR TO 0.5 mg/L TP – ANNUAL PROBABLE COSTS 11 

TABLE 10: CPR TO 0.1 mg/L TP – CAPITAL IMPROVEMENTS PROBABLE COST 15 

TABLE 11: CPR TO 0.1 mg/L TP – ANNUAL O&M PROBABLE COSTS 16 

TABLE 12: CPR TO 0.1 mg/L TP – ANNUAL PROBABLE COSTS 16 

TABLE 13: BPR TO 0.5 mg/L TP – CAPITAL IMPROVEMENTS PROBABLE COST 18 

TABLE 14: BPR TO 0.5 mg/L TP – ANNUAL O&M PROBABLE COSTS 19 

TABLE 15: BPR TO 0.5 mg/L TP – ANNUAL PROBABLE COSTS 19 

TABLE 16: BPR TO 0.1 mg/L TP – CAPITAL IMPROVEMENTS PROBABLE COST 22 

TABLE 17: BPR TO 0.1 mg/L TP – ANNUAL O&M PROBABLE COSTS 23 

TABLE 18: BPR TO 0.1 mg/L TP – ANNUAL PROBABLE COSTS 23 

TABLE 19: PROJECT SCHEDULE 24 

 

Exhibits 
 
EXHIBIT 1: CPR to 0.1 mg/L TP 14 

EXHIBIT 2: BPR to 0.1 mg/L TP 21 

 



 

 iii 

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

Appendices 
 
APPENDIX A: CURRENT NPDES PERMIT 

 

 



 

  

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

1 

Village of Romeoville 
 

1.0 Background Information 

1.1 Purpose 

The purpose of this study is to fulfill the evaluation requirements set forth in 
Special Condition 17 in the current National Pollutant Discharge Elimination 
System (NPDES) Permit for the Village of Romeoville’s wastewater treatment 
facility (WWTF). 

The effective date of the current NPDES Permit is September 1, 2019.  

Special Condition 17 states that, “The Permittee shall, within 18 months of the 
effective date of this permit (March 2021), prepare and submit to the Agency a 
Phosphorus Removal Feasibility Study (PRFS) that identifies the method, 
timeframe, and costs of reducing phosphorus levels in its discharge to a level 
consistently meeting a potential future effluent limit of 0.5 mg/L and 0.1 mg/L.  
The study shall evaluate the construction and O&M costs of the application of this 
limit on a monthly, seasonal, and annual average basis.  The feasibility report shall 
also be shared with the Lower Des Plaines Watershed Group.  Previously 
submitted feasibility studies that did not include an alternative effluent limit of 
0.5 mg/L and 0.1 mg/L may be amended to identify supplemental treatment 
technologies necessary to achieve 0.5 mg/L and 0.1 mg/L.” 

For reference, a copy of the current NPDES Permit for the WWTF has been 
included in APPENDIX A. 

1.2 Location 

The Village of Romeoville is located in Will County, Illinois.  It is approximately 26 
miles southwest of downtown Chicago.  The Village is generally situated with 
Bolingbrook to the north, Plainfield to the west, Crest Hill to the south, and 
Lockport to the east.  The Village corporate boundaries encompass an area of 
approximately 20.14 square miles.  

1.3 Population and Utility Accounts 

The population of Romeoville, as measured by the 2010 Census, is 39,680 people.  
The corresponding population density is approximately 1,970 people per square 
mile.  The Chicago Metropolitan Agency for Planning (CMAP) forecasts 
Romeoville’s population to be approximately 51,505 by 2050. 

Currently, there are approximately 16,968 active accounts (i.e. residences, 
businesses) that utilize the Village’s sanitary sewer collection system and WWTF.  



 

  

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

2 

2.0 Wastewater Treatment Facility 

2.1 System Overview 

The Village’s WWTF provides primary and secondary wastewater treatment.  This 
section provides a brief synopsis of the major elements of the treatment system. 

Wastewater enters the treatment facility by passing through a mechanically 
cleaned fine screen.  The screen removes larger inorganic solids from the 
wastewater stream that would negatively impact downstream equipment.  The 
screened wastewater flows to a wet well where raw sewage pumps convey the 
screened wastewater to the grit tank.  The grit tank removes the smaller inorganic 
grit from the screened wastewater.  The screened and de-gritted wastewater 
flows to the aeration tanks.  The activated sludge process utilized in the aeration 
tanks allow microorganisms to remove various pollutants from the wastewater.  
Once pollutant processing is complete, the mixed liquor (i.e. activated sludge + 
effluent) flows to the secondary clarifiers.  The secondary clarifiers allow the 
activated sludge to separate from the effluent (i.e. treated wastewater).  The 
effluent flows to the UV disinfection structure where it is exposed to ultraviolet 
light.  The ultraviolet light destroys/inactivates the microorganisms, thus 
disinfecting the effluent.  The final effluent is then conveyed and discharged into 
the Des Plaines River. 

A byproduct of any activated sludge type process is waste (i.e. excess) activated 
sludge (WAS).  A solids treatment system is utilized to reduce and stabilize the 
WAS prior to disposal.  The WAS is pumped to the gravity belt thickener where 
the volume of the WAS is reduced.  The thickened WAS is pumped to the aerobic 
digesters where the material is broken down and stabilized into digested sludge.  
The digested sludge is then sent through the centrifuges to significantly reduce 
the water content of the material.  The final product is dried Class B biosolids, 
which is temporarily stored and periodically disposed of by land application to 
agricultural fields.  

2.2 NPDES Permit Parameters 

The WWTF is permitted for a Design Average Flow (DAF) of 7.5 MGD and a Design 
Maximum Flow (DMF) of 15.0 MGD.  The permitted load and concentration 
discharge limits for 5-day carbonaceous biochemical oxygen demand (cBOD5), 
suspended solids, ammonia-nitrogen, and phosphorus are shown in TABLE 1 and 
TABLE 2. 

 

 

 

 

 

 



 

  

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

3 

TABLE 1: cBOD5 & SUSPENDED SOLIDS DISCHARGE LIMITS AT DAF = 7.5 MGD 

 
Permit Load 
Limits at DAF 

(lbs/day) 

Permit Conc. 
Limits at DAF 

(mg/L) 

Parameter 
Monthly 
Average 

Weekly 
Average 

Monthly 
Average 

Weekly 
Average 

cBOD5 1,001 2,002 20 40 

Suspended 
Solids 

1,251 2,252 25 45 

 

TABLE 2: NITROGEN & PHOSPHORUS DISCHARGE LIMITS AT DAF = 7.5 MGD 

 
Permit Load Limits At DAF 

(lbs/day) 
Permit Conc. Limits At DAF 

(mg/L) 

Parameter 
Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Ammonia-
Nitrogen 

- - - - - - 

Mar-May/ 
Sept-Oct 

75 - 140 1.5 - 2.8 

Jun-Aug 75 - 115 1.5 - 2.3 

Nov-Feb 200 - 300 4.0 - 6.0 

Phosphorus 63 - - 1.0 - - 

 

Other permit parameters include: pH shall be in the range of 6 to 9 standard units, 
the chlorine residual daily maximum is 0.05 mg/L, and the fecal coliform daily 
maximum shall not exceed 400 per 100 mL from May through October.  Refer to 
APPENDIX A for additional details on the current NPDES Permit. 

 

 

 



 

  

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

4 

3.0 Phosphorus 

3.1 Total Phosphorus 

Total phosphorus (TP) in the wastewater entering the WWTF generally comes 
from human waste, food disposal, some cleaning products, and corrosion control 
chemicals in water supplies.  As depicted in FIGURE 1, TP is comprised of 
particulate and soluble (i.e. dissolved) phosphorus.  The particulate and soluble 
phosphorus fractions include subsets that are reactive and non-reactive.  Non-
reactive phosphorus includes acid hydrolyzable and organic fractions. 

FIGURE 1: TOTAL PHOSPHORUS COMPOSITION 

 

The amount of each phosphorus fraction present in the wastewater has a direct 
impact on the level of removal that can be achieved, and the efficacy of the 
various treatment options utilized to remove phosphorus. 

• Particulate phosphorous can be settled or filtered out of the wastewater. 

• Soluble reactive phosphorus can be precipitated through chemical 
addition and then settled or filtered out of the wastewater.  This fraction 
can also be utilized by microorganisms for cell growth, then the 
microorganisms can be settled or filtered out of the wastewater. 

• Soluble non-reactive phosphorus is not effectively removed by 
conventional chemical or biological phosphorus removal processes.  If a 
significant percentage of the TP is soluble non-reactive phosphorus, it 
becomes very challenging to meet low TP discharge concentrations. 

Before making a final decision on any phosphorus removal approach, the Village 
should conduct testing to determine the amount of each phosphorus fraction to 
have sufficient information to be able to select the most appropriate removal 
strategy. 

Total

Phosphorus

Particulate 
Phosphorus

Particulate Non-
Reactive 

Phosphorus

Particulate Acid 
Hydrolyzable 
Phosphorus

Particulate 
Organic 

Phosphorus

Particulate 
Reactive 

Phosphorus

Soluble

Phosphorus

Soluble Reactive 
Phosphorus

Soluble Non-
Reactive 

Phosphorus

Soluble Acid 
Hydrolyzable 
Phosphorus

Soluble Organic 
Phosphorus



 

  

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

5 

3.2 Chemical Phosphorus Removal (CPR) Overview 

A metal salt is added to the wastewater to react with the soluble phosphorus to 
form a solid precipitate.  This precipitate can then be removed by a conventional 
solids separation process such as clarification or filtration. 

The Village currently has a chemical phosphorus removal system that utilizes 
alum (e.g. aluminum sulfate).  For the purposes of this study, it is assumed that 
the Village will continue to utilize alum at the WWTF.  The reaction between the 
alum and the soluble phosphorus can be generally written as: 

Al2(SO4)3•(14H2O) + 2H2PO4
- + 4HCO3

- ↔ 2AlPO4 + 4CO2 + 3SO4
2- + 18H2O 

The aluminum phosphate precipitate can then be removed by the liquid 
treatment system in the clarifiers.  The aluminum phosphate precipitate is 
intermixed with the WAS that is sent to the solids treatment system for further 
processing and is ultimately disposed of by agricultural land application. 

3.3 Biological Phosphorus Removal (BPR) Overview 

Conventional activated sludge treatment processes remove a percentage of 
phosphorus from wastewater due to phosphorus being utilized as a component 
of activated sludge cell growth.  Conventional activated sludge contains 
approximately 1% to 2% phosphorus by weight.  The WAS, which contains 
intracellular phosphorus, is removed from the WWTF along with the phosphorus 
contained therein. 

There is a group of aerobic microorganisms that has been characterized as 
phosphorus accumulating organisms (PAOs).  Given the right environmental 
conditions, the PAOs store additional intracellular phosphorus.  Enhanced 
biological phosphorus removal (EBPR) processes provide the appropriate 
anaerobic and aerobic conditions for the PAOs to flourish and bioaccumulate 
phosphorus.  EBPR activated sludge contains approximately 5% to 7% phosphorus 
by weight.  The EBPR WAS, which contains a greater amount of intracellular 
phosphorus, is removed from the WWTF along with the phosphorus contained 
therein. 

Along with the right environmental conditions, the PAOs also need to be exposed 
to an adequate amount of volatile fatty acids (VFAs) as a food/energy source 
during anaerobic conditions.  The PAOs store this energy under anaerobic 
conditions but will then utilize it under aerobic conditions to replicate and uptake 
additional phosphorus.  Carbonaceous biochemical oxygen demand (cBOD5), 
chemical oxygen demand (COD), and readily biodegradable chemical oxygen 
demand (rbCOD) concentrations can be used as indicators of the VFA 
concentration to determine if there is sufficient food/energy to support EBPR.  
The minimum recommended ratios to support EBPR based on cBOD5, COD, 
rbCOD, and VFA to TP are provided in TABLE 3. 

 

 

 



 

  

V
ill

ag
e 

o
f 

R
o

m
eo

vi
lle

 
P

h
o

sp
h

o
ru

s 
R

em
o

va
l 

Fe
as

ib
ili

ty
 S

tu
d

y 
 

 

6 
